SPARE PARTS LIST
HTC 650 Classic







HTC 650Classic Spare parts list

Table of contents

HTC B50C CRASSIS. .. eeettiiiiiiiiiiitiie ettt ettt e e e e e e s e e e e e e e e e s e e e e e s 2
HTC 650C GrNAING NEAU .......eeeiiiiiiiiiiiieiieeee s 6
HTC 650C Grinding holder Cardan ............uuiiiiiiiiiiie e 9
HTC 650C Electrical 7,5KW EU 113071 ....oouuniiiiiieieieiiiee et e e e e eeeeeenns 11
HTC 650C Electrical 7,5KwW NO (COMING SOON)......c.ceuiiiiiiiieeeeeieiiiiiiee e e e e e eaas e e e e e e eeanaaanns 13
HTC 650C Electrical 5,5Kw Softstart (COmMING SOON) ..........euuururrrrrrriiiiiriiieeeiiinrrneeerereeneenneees 14

1.9 1



HTC 650Classic Spare parts list

HTC 650C Chassis

New hinge bracket

.bushing 502643

1.9 2



HTC 650Classic Spare parts list
HTC 650C Chassis
Item Description Part no Qty
1| PLASTIC PLUG 80X40 593401001 2
2| CHASSIS HANDLE POS.3 INCLUDED | 593384101 1
3|CAP FOR HANDLE 593625501 2
4 | POWER UNIT 7,5Kw NO 3x230v 595725401 1
4 | POWER UNIT 7,5Kw CE 595633101 1
4 | POWER UNIT 5,5Kw SOFTSTART 595802201 1
5[PROTECTION CAGE HTC 650 595801301 1
5|PROTECTION CAGE HTC 650S 595800401 1
6 | PLASTIC PLUG 20X20 10372 4
6 [ PLASTIC PLUG @20mm 595631701 4
7 | SCREW M12x50 593499001 2
8 | WASHER M12 593499401 2
9 [WATER TAP CMPL 9-10-11 110548 1
9 TUBE CONNECT 593391601 1
10 |L-TUBE 593389601 1
11| WATER TAP 593381001 1
12 |HOSE COARSE ARMOURED 593388601 | 0,62m
13| SCREW M5x16 310238 2
14 | WHEEL BLACK 593397301 2
14 | WHEEL GREY 593468801 2
15| LOCK NUT M12 593495301 4
16 | WEIGHT 20KG BOTTOM 593420101 1
16 | WEIGHT 20KG 593400301 2
16 | VELCRO CLOSING 59/15 FEMALE 210057 6
17 | SCREW M6x12 593497301 8
18 | TANK BRACKET 593384501 1
19| SIDE PANEL 593430501 2
20 [ SCREW THERMORPL. 593502601 4
1.9 3



HTC 650Classic Spare parts list
HTC 650C Chassis
Item Description Part no Qty
21| CHASSIS POLE 593384301 1
21| CHASSIS BOTTOM PART 595826901
22| LOCK NUT M16 593497601 1
23 [WASHER M16 593497501 2
24| SCREW M8x25 593501701 4
25| LOCKING CLIP 3.5x75 593501501 1
26 | SCREW M16X120 593497401 1
27 | PIN CHASSIS 593384401 1
28 | BRACKET JR10 593396501 4
29 [WASHER M6 593496001 6
30| LOCK NUT M6 593500001 1
31| RXS ST 5.5X19 FZB PH 595671801 4
32| CONSOLE CONTROL PANEL 593384201 1
33 | WATER TANK 593429201 1
34 |EXTRACTOR GRINDING COVER 593430201 1
35| POP RIVET 593500801 4
36 | SPLASH GUARD 593412901 1
37| COVER 593432401 1
38| VELCRO MALE 593615501 3m
39 [WASHER M8 593500401 4
40 | SCREW M8x16 593500601 4
41 |HOSE 27 593478501 3m
42 | FORK PIPE 76-50x50mm HOOK 10077 1
42 | FORK PIPE 76-50x50 CAMLOCK THREAD 593454101 1
42 | CAMLOCK MALE THREAD 3” 593457501 1
FOAM 25X2500X20 593393601 0,3m
LIFT BRACKET 110343 1
1.9 4




HTC 650Classic Spare parts list

1.9 5



HTC 650Classic Spare parts list

HTC 650C Grinding head

1.9 6



HTC 650Classic

Spare parts list

HTC 650C Grinding head

Item Description Part no Qty

1 MOTOR 7.5Kw 593480001 1

MOTOR 5.5Kw SOFTSTART 593396701 1
2 SCREW M10x16 593507601 8
3 FIXING LUG 593384601 2
4 NUT M6 593505501 2
5 SCREW M6x16 593500701 2
6 BORDER MOTOR PLATE 3/4 593432701 1
7 SCREW M8x25 593497901 4
8 BEARING CUP 593427701 1
9 RADIAL SEAL 593429501 1
10 BEARING COVER 593428401 1
11 SCREW M8x16 LEFT 593617701 3

LOCK WASHER 593437401 3
12 BELT WHEEL 593437501 3
13 GAMMA RING 593411601 3
14 SCREW M5x12 593502101 9
15 SCREW M8x20 593502801 17
16 SCREW M6x20 593496701 19
17 LABYRINTH SEAL 593435301 3
18 SPACER SHAFT 593437301 3
19 BEARING HUB 593427801 1
20 UPPER LID 593433001 1
21 WASHER M10 593498501 6
22 SCREW M10x30 593499701 3
23 WASHER M8 593500401 3
24 SCREW 8x20 593503701 6
25 UPPER BELT POLY-V 593432901 1
26 BEARING COVER 593428301 1
27 BALL BEARING 6217 593429301 1
28 SCREW M6x16 593507801 12
29 BRACKET PLATE LOWER 593429101 2
30 BORDER MOTOR PLATE 1/4 593432801 1
31 MOTOR PLATE 3/4 595826601 1

MOTOR PLATE 1/4 593432601 1

1.9




HTC 650Classic

Spare parts list

HTC 650C Grinding head

Item Description Part no Qty

32 | BRACKET PLATE UPPER 593627201 2
33 | WASHER M12 593499401 4
34 | SCREW M12x30 593501601 4
35 | WASHER M10 593498501 6
36 | SHOULDER SCREW M12H16x25 593503301 2
37 | PRESS WHEEL PLATE 593410901 2
38 | PRESS WHEEL SHAFT 593427601 2
39 |BALL BEARING 6207 593385101 4
40 |PRESS WHEEL 593427501 2
41 | CIRCLIP SGA 35 593498101 2
42 | SCREW M16x30 593503501 1
43 | WASHER M16 593497501 1
44 | SCREW M16x20 593505701 3
45 | WASHER M8 593500401 4
46 |NUT M14x1.5 593503401 15
47 | SCREW M12x25 593503601 3
48 | CYLINDER PIN 6x20 593498901 18
49 | SCREW M8x25 593499601 9
50 |LOWERLID 595826701 1
51 | COUNTER WEIGHT 593427401 1
52 | SPACER HUB 593437901 3
53 |HUB PACKET 594040901 3
54 | SHAFT SPACER 593427301 3
55 | SHAFT CENTER HUB 593427901 1
56 | CIRCLIP SGH 90 593507101 1
57 | BALL BEARING 6011 593429401 2
58 | SPACER RING 593428201 1
59 | CIRCLIP SGA 55 593507001 1
60 |CENTER PULLEY 593428001 1
61 | INNER BELT POLY-V 593433101 1
62 | SCREW M6x20 593505101 18
63 | FIXING BOSS 593410201 18
64 |EDGING STRIP 593433201 1
65 |CENTER PULLEY COMPLETE 593477901 1
66 | NILOS RING 45x75 LSTO 593412301 1

1.9




HTC 650Classic Spare parts list

HTC 650C Grinding holder cardan

Item Description Part no Qty
1 CARDAN CONNECTION 593438401 1
2 EAR WIDE COMPLETE 593718101 4
3 UPPER GRIND HOLDER PLATE 593438201 1
4 GRIND HOLDER PLATE 593438301 1
5 SHOCK ABSORBER 20x25 M6 595748401 4
6 WASHER 593438601 1
7 SCREW M6x12 593508501 8
8 SCREW M6x20 593505101 8
9 SCREW M10x60 593496601 4
10 WASHER M10 593499101 4
CROSS COMPLETE 593615901 3
11 CROSS DETAIL PART 3 DISCONTINUED 1
12 CROSS DETAIL PART 1 DISCONTINUED 1
13 O-RING DISCONTINUED 1
14 CROSS DETAIL PART 2 DISCONTINUED 1
15 SCREW M6x9 593501201 2
16 SCREW M8x16 593499901 3

1.9 9



BELT ORIENTATION - HTC 650 CL



HTC 650Classic

Spare parts list

1.9

10



HTC 650Classic Spare parts list

HTC 650C Electrical 7,5Kw EU 595 63 31-01

1.9 11



HTC 650Classic

Spare parts list

HTC 650C Electrical 7,5Kw EU 113071

Item Description Part no Qty
1 PHASE INDICATOR 593379101 1
2 POWER INLET 593395901 1
3 HOUR METER 593395301 1
4 EMC FILTER 593467301 1
5 FILTER HOLDER 593405301 1
6 INVERTER 593460701 1
7 CONTACTOR 593393901 1
8 TRANSFORMER 593380601 1
FUSE 0.5A 595642001 1
9 FILTER FAN 593468001 1
FILTER HOLDER 593405301 1
10 MOTOR CABEL INLET 593554601 1
11 MOTOR CABLE 593405701 1
COMPLETE CONTROL BOX INCL. CABEL 593388301 1
12 CAP FOR DUTY LAMP 593399501 1
MOUNTING BASE 593614901 1
LIGHT BLOCK 595785701 1
13 EMERGENCY STOP PRESS BUTTON 593398901 1
MOUNTING BASE 593614901 1
CONTACT BLOCK (NC) 593399701 1
14 PRESS BUTTON (RESET) 593399401 1
MOUNTING BASE 593614901 1
CONTACT BLOCK (NO) 593399601 1
15 POTENTIOMETER KNOB 593420701 1
POTENTIOMETER 593398501 1
16 KNOB 3-POS (REW/FWD) 593399301 1
MOUNTING BASE 593614901 1
CONTACT BLOCK (NO) 593399601 2
17 KNOB 3-POS (OFF/ON) 594896601 1
MOUNTING BASE 593614901 1
CONTACT BLOCK (NO) 593399601 1
CONTACT BLOCK (NC) 593399701 1

1.9

12




HTC 650 Classic - Electrical 3x400 EU Spare parts list

MODIFIED PARAMETERS

MENUE PARAMETER VALUE MENUE PARAMETER VALUE
F002 ACC. TIME 4S b092 COOLING FAN 0 (ON)
FO03 DEC. TIME 4S C004 TERMNAL 4 (FUNC.) 13(USP)
A004 MAX FREQ. 90Hz C005 TERMNAL 5 (FUNC.) 18 (RS)
AO011 POT./O-L ACTIVE 20Hz Cco14 TERMNAL 4 (ACT) 1 (NC)
A012 POT./O-L ACTIVE 90Hz co021 TERMINAL 11 (FUNC.) 1 (FA1)
A044 V/F CHARACT. 3 (SLV) HO005 MOTOR SPEED RESP. 10
b002 ALLOWABLE U-V 5.0s b031 SOFT LOCK 02
b022 OV.L RESTRICT. 24 A

i FZ'_E OMRON MX2-A4075-E
2.5 ne :,Iﬂa.;n* 5 P24 12 CM2 L PLC H 0 L
y o > fz L L
o |- |- - (o) (1)
oot | =r
=2 o |
HOUR
: Ut COUNTER
E10o |
\
Iz
ﬁ \|@
H1:§Z\ K*Ii:l
oz~ 1
Zu
=5 Lot :
} | =
EpT L E3 |- 2
o | zi Tl |2 & 'g
INPUT SOCKET MOTOR SOCKET E g
3 X 400V + PE o) <
3X 16 AT a =
T -
e ] — E o rovemneun
= L3 3/ GRAY 3/ GRAY
g PE YEL/GREEN veucreen 2 PE 3X 16 AT
x T et OLFLEX 110 NCY 4G 2.5 ,
£ %.z.fimi ,,,,,,,,,,,, — ] 2/oack—f ™) MAX 75 kW
o W e 3/GRAY— F =, A e 3!6%‘«;\5 = 3X400v
._z’ PE (mm—YEL/GREEN YEL/GREEN 3

- - =
| | |
| ML POWER ON |
o = ; =, \
£ 14 2 — — 2
AS £ At CR— ‘ EMERGENCY STOP
8 Az 44— [ -3 |
e | 4 —Ry IND. POWERON |
OLFLEX 110 NCY 12G 0.5 ‘ ¢ ‘
—41 | o] SPEED |
777777777777 i - | ] POTENTIOMETER ‘
____________ \_/"'_____________________‘_ a |
2| fo—e —— Es - |
“'j L 7 ‘ — 7 ¥ REV 0 FWD ‘
& 1 8 ————— =8 '~ |
= 2 9 — | |9 — | |
£ 5 10— |10 |
P24 " | H— 1 -_|Jl‘r9‘ RESET |
= - |
| |
— o o -
g fz RKK3X0.5 ;
[ Paa RED RED —G
& cMz GRAYE v E GRA P1 | HOUR COUNTER
% — BLACK ’ BLACK — (™
=) PLC
g RKK 3G 1 . 5 E 101
= A2 BROWN BROWN =
Q 14 BLUE { Dx E BLUE = COOLING FAN
£ PE vicreen — L — YIGREEN
o]
e

1.9



HTC 650 Classic - Electrical 3x230 7.5kW NO

Spare parts list

MODIFIED PARAMETERS

MENUE PARAMETER VALUE MENUE PARAMETER VALUE
F002 ACC.TIME 48 b022 O.LOAD LVL. 48A
F003 DEC. TIME 4S b083 SWITCH FREQ. 8 KHz
A004 MAX FREQ. 90Hz C0o04 TERMNAL 4 13(USP)
A011 FREQ. MIN 20Hz Co14 TERMNAL 4 (0/C4) 1 (NC)
A012 FREQ. MAX 90Hz HO005 MOTOR SPEED RESP. 10
b012 E-THERM 38A b031 SOFT LOCK 02
; _ _
F] - | L OMRON 3G3MX2-A2075-E
| F12A ; f“\ M" ”"\I— -
FA J%;e “1-LL, “@ 37_:4{51 1 " 5 Pos 12 oMz L K ‘Or L
f (3,]7 @) ;1011 (1) LGN
| ok < N81 A B |
B s2 v — \ s3 v x| o
3 ___$_ e ! A € 7R&1§*§‘
—}/.—1—.#
[ P )
N oF
HOUR
[\ COUNTER
| - E10:1
| /j 3)
7 |
= =
H1;. & | "_;_T
vz |
—— D W |
T = i -
L [ I Y1 | <)
ST sl .
«:r'h?i\. MM 5 g
INPUT SOCKET MOTOR SOCKET g z
3 X230V +PE Ie) <
3 X 35A o =
51 BROWN BEVE4GS T srown —ALe Lo e
E’ | pyos — { pr—— o 3= axazsov+Pe
g YEL/GREEN- L YELGREEN - PE o 3X35AT
o - —
g (O - 1BROWN ) OLFLEX 4G & BROWN ——#—=, MOTOR
b e J— Y
B| Pk ( ksz==== e ) wr
AN [Pe | o= YEUGREEN —— YEUGREEN
i * POWER ON |
1 ML " 1
z J } %
l9 | 1 ST
2 | 2 — ~ I
AS %' | —Ea =i  EMERGENCY STOP|
e~ : [ & mh IND. POWER ON
OLFLEX 12G 0.5 |
) _ 77{_ 3 P —— 7:7—77—577_7%% JJi"E: POTENTIOMETER i
[ 5 . I
g ||:§‘ U revorwn [
@ ! s 1 -i: |
£ [ — I
E i_ I \ RESET :
J__ 11 _\‘7D1 |
| |
& r:‘% RED RKK3X 0.5 L—- o —_:\ —————— .
E 1 1 — : |‘/- =~ | - 3
% ch Em;(_ —l ) it 4 gm\:rK —_cc_3 T/J HOUR COUNTER
g P Az | BROWN REK3G1 E »1—0:1
= Az | T - ~ 1 BROWN
E\ i 3:!;JIREEEN—1 { J._ﬁ JBwe :,{.: Lf)coounssm
(=]
e

1.9



HTC 650 Classic - Electrical 3x400 EU Soft Start

Spare parts list

—e—

.
iz
o b
= o
Pk
"
02
(k]

400-415-4400230V

NOTE!

5,5KW
SEPARATE BOX
(START/STOR, EM'CY STOP)

4,0kW
STARTISTOP, EM'CY STOP
MOUNTED ON TOP OF CABINET
ONLY FUSE TERMINALS
ARE USED

I i
x| |
o | 8
[+]
B — 2! !
2 TR vamzz o cows “’I S1E | =3 53 ki ® K2
00O Lty 5,, c e T
= z 1 g g =
iy U v oW O O O 2 2 o
9 9 9 o mwe am X3 I a N
P - o PE
5 5 B i ] a1 = -
SOFTSTART ADJUSTMENTS: 22 w =}
X231 §2 §3 #4 §5 ¥6 §PE Pttty
| | | | RAMP DOWN:05 B 1
[ | P1“;
[ I 8
Tut 1w Tw |
M I HOUR
M1 s I COUNTER
PE :
A40KW: B.3A L______ l
S.5kW- 1104
Iltem Description Part no QTY

1 SOFT START SIEMENS 11kW

593 47 20-01

63

1.9



	HTC 650 Classic - 20191205
	HTC 650 Classic - Grinding head page
	HTC 650 Classic
	HTC 650C Chassis
	HTC 650C Grinding holder cardan
	HTC 650C Electrical 7,5Kw EU 113071
	HTC 650C Electrical 7,5Kw NO (Coming soon)
	HTC 650C Electrical 5,5Kw Softstart (Coming soon)


	HTC 650 Classic - Grinding head page - 20191206



